CTORY 1:10 Scale Electric 2WD Competition Car Kit

eam

10 -7z

TEAM ASSOGIATED =




22 Part Numbers

4185 31540
4555 897 31540 31540
25201 31283
4815 £819
Jhss 31540
6924 31086 8512
8519 o
4837 31550
‘ 8520
4565 97
4568
as12
s504 4349 4349
3897 4613
1736 a554
897
3897 5924
1736 31540
4535 s338 8511
31540
4535 31540
31531 31540
31531
4670 31288 4677 31550g
8513 as73¥ @ 31550
4637 1531
53 S153 w 31500 AB73
4640 — 4570 4635
seas 4611 4607 4655 o
31532 _ 4837
N 4637 4635
31540 B0 31540 4837
31540  agas P 25202
31540 4661 S
4637 @ 25202 -
31540 4663 &
aBB2 &
3897 4635 ~asve
3897 l
31540
17368 4664
1736 4662
8518 8510
4663 2 4662 §
6299
4662 @
8425
1410 4660
8522 N \ @847
4610 a621 PP seea
S, 4662 &
31550 4624 PP 8425«
31550 4673 6 3'1/550 4663 &
4675
31510 -
8517 8521 4627 "] 4662 e
3655
25201 8514
N — P 8423 4660
25211 25201
4614 & s417 8454
25211 31197 a662 @
25211 4620 4663 €
so74 1403 a4 4817 £8427 4662 4661
8515 31550 -
8299 4665
31280 4630 4665
37680 =5=201 31500 -
ae24 55501 31500
7337 .
31540
8516 25203 4662 68274 !
31550 31532 P —
\ J




—
-
—

31500
\

4637 PIVOT BALL B o 146 31531 BHCS 3X6MM 6
4660 SHOCK BODY 1 437 4660 31540 FHCS 3X5MM 6
4661 SHOCK COLLAR& CUP 4 ea. " 1¢
4662 SH .
s movsome b 4661 <4662 3655 FRONTWHEELBEARINGS 2 e M0
4664 THRU SHAFT : & 4663 ~ <24663 4614  FRONTBULKHEAD G
4665 SHOCK END 1 = 4662 £ 4662 4617  FRONT BULKHEAD SHIMS 4 ea. 423
4666 COMPLETE SHOCKKIT 1 l 4620 LOWER ARM 2 4627 3655
6274 BALL CUP 14 4661 4621  UPPER ARM 30 6299 @
31500 SETSCREW 3X25MM 6 I4664 4622 UPPER ARM EYELET 4 = 31550
4623 UPPER HINGE PIN 7 845=
31500 4665 4624 SERVO SPACERS 0w, 124M 2 eq 8417 8514
1662 ) 4626 UPPER ARM MOUNTS 2 4622
!6274 4627 FRONT AXLE 2 g5 AW 8423
4662 4673 BHCS 2.5X4MM 6
6299 E-CLIPS 16 8521
' ¢ 8417  PIVOT BALLS 4 4673 4626
475 MICRO VCS SPRINGS BLACK (4.00 LB) 7 = 8423  KING PIN 2 25211
4476 MICRO VCS SPRINGS GREEN (6.00 LB) 2 = 8425  KING PIN SHIMS 10 8417
4641  SIDE SPRINGS BLACK (3.75 LB) 9 8427-8433 8427 1/10KING PIN SPRING (018) 2
4642  SIDE SPRINGS GREEN (4.38 LB) 2 8514 HINGE PIN BRACE 1 goy 420 57197
4643  SIDE SPRINGS SILVER (5.00 LB) 7 8515  FRONT ARM MOUNT PLATE 1
4644  SIDE SPRINGS BLUE (5.63 LB) 2 8516 MOUNTING PLATERISERS 2
4645 SIDE SPRINGS GOLD (6.25 LB) - KIT 9 4641-4645 8521  STEERING BLOCK SET lea. 4614
8427 1/10 KING PIN SPRINGS (.018) - KIT 2 25201  FHCS 3X8MM 2 4617 68;‘9297&
8429 1/10 KING PIN SPRINGS (.020) 2 25203 FHCS 3X12MM 2 31550
8431  1/10 KING PIN SPRINGS (.022) ) 25211 BHCS 3X10MM 2
8433 1/10 KING PIN SPRINGS (.024) 2 25215 LOCKNUT M3 6 8515 25201
8449  MICRO VCS SPRINGS COPPER (16 LB) 2 31197 ARM MOUNT NUTS 8 =
8451 MICRO VCS SPRINGS SILVER (3 LB) 9 31280 BALLSTUD 5MMSHORT 6 8516 |
8452 MICRO VCS SPRINGS BLUE (10 LB) 2 31510 BHCS 2X4MM 6 1 25203
8453  MICRO VCS SPRINGS GOLD (12 LB) 2 4475, 4476, 8449, Rec ¢
8454 MICRO VCS SPRINGS RED (14 LB) - KIT 2 B bast e RN 2 g T s
JIT 4349 HEIGHT ADJUSTERS #1 2 ooy
897 BALLBEARING3/8X1/4 2 4612 MOTOR MOUNT PLATE 1 38500
4185 NYLON NUT 6 M9 g7 819 4613 LEFT REAR BULKHEAD 1 31286
4459  BELLEVILLE WASHER 3 4]85-‘ 04555 | 4637  PIVOT BALL g 4637 31550 8512
4554  REAR AXLE SHIMS .005 6 6924 g7 8511 LOWER POD PLATE 1 897
4555 DIFF THRUST CONE 1 05 o 8512 UIPPER POD PLATE 1 e 4613
4565 REAR AXLE 1 ¢ 25201 FHCS 3XBMM N 4
4568  SHCS 2-56X 5/16 STAINLESS 6 9625 . 35040 - 31283 BALLSTUD 5MM LONG 6 31540
4615 SPUR GEAR 96T 1 897 31286 ALU. BLSTD WSHR mn, 2un () 4 ea. oy
6619  CARBIDE DIFF BALLS B gsss 31540 FHCS 3X5MM 6 31540 31540
6924  SHCS 4-40X.375 12 4568 31550  LOCKNUT M3 6
8504 D - DRIVE RINGS ) T Rraice
8519 RIGHT WHEEL HUB 1 ' '
4554 8520 3897  PIVOTING BODY MOUNTS 4 3897
8520 CLAMP LEFTWHEELHUB 1 6924 4535 BODY POSTS 4 2507
10 1 el 4611  BRACE STANDOFF 2 4535 LA
4607 SHOCKMOUNTUPRIGHT 1 46](] 31531 31500 4637 PIVOTBALL 8 4637
4610 BATTERY INDEX 2 ~ < 4640  SPRING RETAINER 4 31531 &
4655 SHOCK MOUNT BRACE 1 sss 1645 SIDESPRING GOLD (62518) 2 8313 AL L
4675 FHCS 2.5X6MM 6 475 3153 4670 SET SCREW 3X8MM 6 31582 gy
6338 ANTENNATUBE (BLACK) 1 407 315 4671 SETSCREW 3XIONMM 6 g f00s T
8510 CHASSIS 1 8510 8513  CHASSIS BRACE 1 * 4643
SET SCREW 3X2.5MM 6 31286  ALU. BLSTD WASHER w, 2 xm) 4 ea.

.




31531 BHCS 3X6MM 6 4554 REAR AXLE SHIM 005 b
31532 BHCS 3X8MM 6 4568 SHCS 2-56X 5/16 STAINLESS 6

31540 FHCS 3X5MM 6 4617 BULKHEAD SHIMS 4eq.
i 4637 PIVOT BALL 3
Ve 4670 SET SCREW 3X8MM 6
3760 SERVO SAVER (AIRTRONICS) 1 4671 SET SCREW 3X10MM 6
3761 SERVO SAVER (FUTABA) 1 1604 4630 4677 BHCS 2X6MM ;
4624  SERVO SPACERS 1.25MM, 2.50MM 2 eq. 4673 BHCS 2.5X4MM 6
4630 SERVO MOUNTS 2 4675 FHCS 2.5X6MM 6
7337 WASHERS 4 A 6264 SHCS 4-40X 1/4" 12
31280 BALLSTUD 5MM SHORT 6 7337 6299 E-CLIPS 1/8 16
31532 BHCS SKHM 6 6924 SHCS 4-40X3/8 6
31540 FHCS 3X5MM 6 31532 7337 WASHER .
31550 LOCKNUT M3 6 8417 PIVOT BALL 4
» ot Mour 8425 KINGPIN SHIMS 10
4635 REARPODLINK&BRACES 2, 4673 o FOSSSBIS(IEBL;{AUD WRHER 0
4637 PIVOT BALL 8 72 g7 4673 25201 20
4677 BHCS ZX6MM . 4 0’5 25202 FHCS 3X10MM 20
31550 25203 FHCS 3X12MM 2
ST e 6 4637 31549 463731550 95917 BHCS 3X10MM 2

25202 FHCS 3X10MM 20 d LOCKNUT K3

31540 FHCS 3X5MM 6 4672 25002 4435 BI5 U 20

31550 LOCKNUT M3 6 — 31286 ALU. BLSTD WASHER 1mm & 2mm 4 eq.
31540 31540 25202 31500 SET SCREW 3X2.5MM 6
; 31510 BHCS 2X4MM 6
1A I 31531 BHCS 3X6MM 6
897  BEARING 3/8 X 1/4 2 897 31532 BHCS 3X8MM 6
3655  FRONT WHEEL BEARINGS 2 3655 31540 FHCS 3X5MM 6
31550 ALUMINUM LOCKNUT M3 6

—
—
»

1406 TURNBUCKLE 2" 7 10€CK
1410 TURNBUCKLE 630" 2 6274 1403 5420 10 WEIGHT SILICONE SHOCK OIL 2o1.
6274  BALL CUP 14 1410 5421 20 WEIGHT SILICONE SHOCK OIL %0z,
; 5422 30 WEIGHT SILICONE SHOCK OIL %0z,
‘11 ’ 1iele 5423 40 WEIGHT SILICONE SHOCK OIL 201.
1736 _BODY CLIPS - BLUE 6 esis 17363987 5427 15 WEIGHT SILICONE SHOCK OIL oz
3897 PIVOTING BODY MOUNTS 4 5428 25 WEIGHT SILICONE SHOCK OIL 20z,
8517 FRONT BUMPER ‘ 5429 35 WEIGHT SILICONE SHOCK OIL %0z,
8518  FRONT FOAM BUMPER 1 8522 5435 50 WEIGHT SILICONE SHOCK OIL %0z,
8522 FR/RRBODY POSTSET 4 31550
25201 FHCS 1M 0 DiffFluids |
25211 BHCS 3X10MM 2 25001 2391 SILICONE DIFF LUBE 30000CST ]
25215 LOCKNUT M3 2 25211 2392 SILICONE DIFF LUBE 60000CST ]
\ ' 5453 SILICONE DIFF LUBE 5000CST ]
]

300  REEDY STOCKSTAR 27T STOCK MOTOR 5455 SILICONE DIFF LUBE 10000CST

410  REEDY FLASH 12T
411 REEDY FLASH 13T

i

1

1

1 . ,
412 REEDY FLASH 141 1 1105 GREEN SLIME SHOCK LUBE 4ec
413 REEDY FLASH 15T 1 1111 TURNBUCKLE WRENCH 1
414 REEDY FLASH 17T 1 1450 FT ALUMINUM BLUE RIDE HEIGHT GAUGE 1
415  REEDY FLASH 19T 1 1595 CHASSIS LEAD WEIGHTS 2
517 REEDY CHALLENGER 19T SPEC MOTOR 1 1596 THREAD LOCKING ADHESIVE 10ml
651  REEDY BATTERY BARS 7 1597 FT TIRE ADHESIVE J0oz
675  REEDY VMXR-46 1B4600 6-CELL BATTERIES 1 1737 FT BODY SCISSORS 1
677  REEDY VMX R-46 1B4600 EURO SPEC 6-CELL BATTERIES 1 6636 SILICONE LUBE 4ec
729 QUASAR BRUSHES (FLASH MOTORS) Tpr. 6727 SERVO TAPE STRIPS 2
784 DIAMOND QUASAR BRUSHES (STOCKSTAR AND CHALLENGER) 1 pr. 8523 10R5 DECAL SHEET 1

e
.




	FT RC10R5 catalog cover.pdf
	pg 2 exploded
	pg 3
	pg 4

